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Parts Information:
Angle Grinder Ø115mm 860W/230V
Model No: S0685.V2
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Angle Grinder Ø115mm 860W/230V
Model No: S0685.V2

Item Part No. Description

1 S0685.V2-01 RUBBER BEARING SLEEVE

2 B/607ZZ BEARING 607ZZ

3 S0685.V2-03 ROTOR

4 S0685.V2-04 RETAINING RING

5 S0685.V2-05 BEARING COVER

6 B/6000ZZ BEARING 6000ZZ

7 S0685.V2-07 STOP PIN

8 S0685.V2-08 SPRING

9 S0685.V2-09 CHECK RING

10 S0685.V2-10 RD HEAD S/T SCREW M4X18

11 S0685.V2-11 GEAR BOX

12 S0685.V2-12 BRASS BUSH

13 S0685.V2-13 RETAINING RING

14 S0685.V2-14 CRINKLE WASHER

15 S0685.V2-15 GEAR

16 S0685.V2-16 BEARING COVER

17 B/6000Z BEARING 6000Z

18 S0685.V2-18 FRONT COVER

19 SWM4.SB SPRING WASHER M4 BLACK (SINGLE)

20 MSP412.S MACHINE SCREW PAN HEAD PHILLIPS 
M4x12mm

21 S0685.V2-21 GUARD

22 SCB620.SB SOCKET HEAD CAP SCREW M6x20 BLACK

23 S0685.V2-23 NUT SQUARE NUT

24 S0685.V2-24 SCREW (SO)

25 S0685.V2-25 CABLE SLEEVE

26 S0685.V2-26 RD HEAD S/T SCREW M4X13

-- S0685.V2-27 CORD PLUG

Item Part No. Description

28 S0685.V2-28 REAR HOUSING

29 S0685.V2-29 RD HEAD S/T SCREW M3X8

30 S0685.V2-30 CARBON BRUSH (SINGLE)

31 S0685.V2-31 BRUSH HOLDER

32 S0685.V2-32 MAIN HOUSING

33 S0685.V2-33 ROLLER

34 MSP46.S MACHINE SCREW PAN HEAD PHILLIPS 
M4x6mm 

35 S0685.V2-35 STATOR

36 S0685.V2-36 HANDLE (THREAD 8mm X 8.5mm)

37 S0685.V2-37 FAN SHROUD

38 S0685.V2-38 GEAR

39 SWM8.SB SPRING WASHER M8 BLACK(SINGLE)

40 S0685.V2-40 NUT HALF NUT

41 S0685.V2-41 RD HEAD S/T SCREW M4X15

42 S0685.V2-42 CORD CLAMP

43 S0685.V2-43 SWITCH

44 SG125.28 CONDENSER 22uf 250v 275v 25x15

45 S0685.V2-45 SPRING

46 S0685.V2-46 SWITCH PULL ROD

47 S0685.V2-47 SLIDE SWITCH KNOB

48 S0685.V2-48 WOOD RUFF-KEY

49 S0685.V2-49 SPINDLE

50 S0685.V2-50 FLANGE

51 S0685.V2-51 FLANGE NUT

52 MSP455.S MACHINE SCREW PAN HEAD PHILLIPS 
M4x55mm

-- S0685.53 SPANNER (NOT SHOWN)

-- SG115.V2-53 PIN SPANNER (NOT SHOWN)


